
REUSE WATER SYSTEM 
MASTER PLAN UPDATE

City of Raleigh Public Utilities Department

Demands Workshop

March 27, 2013

Presenters
Wayne Miles
Sheri Smith
Don Vandertulip

REUSE WATER SYSTEM MASTER PLAN UPDATE

PHASE 2 FINAL REPORT 

December 2017

PUBLIC UTILITIES DEPARTMENT
CITY OF RALEIGH



5400 Glenwood Avenue, Suite 400

Raleigh, North Carolina 27612

tel: 919 787-5620

fax: 919 781-5730

December 6, 2017

Ms. Eileen Navarrete, P.E., PMP

Construction Projects Administrator

City of Raleigh Public Utilities Department

One Exchange Plaza, Suite 620

Raleigh, NC 27601

Subject: Reuse Water System Master Plan Update – Phase 2

Final Report

Dear Ms. Navarrete:

Enclosed please find five copies of the Reuse Water System Master Plan Update Phase 2 final 
[...]
Table 4-1 Alternative 1 Proposed Pipeline, Pumping, and Storage Requirements................................4-4

Table 4-2 Alternative 2 Proposed Pipeline and Pumping Improvements .................................................4-8

Table 4-3 Little Creek WWTP Reuse Supply Capacity ........................................................................................4-9

Table 4-4 Smith Creek WWTP Reuse Supply Capacity ....................................................................................4-11

Table 4-5 Alternative 4 Proposed Pipeline, Pumping, and Storage Improvements............................4-11

Table 4-6 Summary of Non-Potable Water Reuse Alternatives...................................................................4-13

Table 5-1 Alternative 5 Proposed Pipeline and Pumping Improvements .................................................5-4

Table 5-2 Alternative 6 Proposed Pipeline and Pumping Improvements .................................................5-7

Table 5-3 Summary of Potable Alternatives ...........................................................................................................5-8

Table 6-1 Level of Cost Categories ..............................................................................................................................6-2

Table 6-2 Pipeline Construction Unit Costs.............................................................................................................6-3

Table 6-3 Capital Costs of Water Reuse Alternatives..........................................................................................6-5

Table 6-4 Potable Water Supply and Demand Projections...............................................................................6-4

Table 6-5 Water Supply Offset with Reuse Alternatives....................................................................................6-6

Table 6-6 Nutrient Load Reductions with Reuse Alternatives1......................................................................6-7

Table 6-7 Maximum Day Water Treatment Demand Offset with Reuse Alternatives ..........................6-8

Table 6-8 Summary of Cost Benefit Analysis ..........................................................................................................6-9

Table 7-1 Reuse Alternative Capital Cost per GPD of Average Annual Demand .....................................7-2

Table 7-2 General Pilot Testing Recommendations ............................................................................................7-8



Table of Contents   City of Raleigh – Reuse Water System Master Plan Update – Phase 2 Draft Report

v

Appendices

Appendix A Reuse System Water Quality Technical Memorandum

Appendix B Evaluation of Reuse Water for Bioenergy Recovery at the Neuse River Resource 

Recovery Facility Technical Memorandum

Appendix C Model Scenarios for Maintaining Reuse System Operations with Sunnybrook Tank 

Off-Line

Appendix D Example Pilot Testing Sampling Plan and List of Analytes and Parameters from 

Gwinnett County (Source: Gwinnett County Department of Water Resources Pilot 

Testing Plan, WaterReuse Research Foundation Project WWRF 15-11)



Table of Contents    City of Raleigh – Reuse Water System Master Plant Update – Phase 2 Draft Report

vi

This page intentionally left blank.



1-1

Section 1

Introduction

1.1 Project Background and Objectives
The City of Raleigh Public Utilities (CORPUD) manages a water reuse program that includes two 

reuse water distribution systems, bulk reuse water stations throughout the service area, and on-

site uses of reclaimed water at the treatment facilities. The goals of the water reuse program 

include:

 The reduction in peak potable water demand to reduce capital and operating costs of the 

potable water supply, treatment, transmission, and distribution system and to defer or 

eliminate new capital investments in the potable system and the development of new 

potable water supply sources; 

 The reduction of nutrients discharged into the Neuse River to cost-effectively comply with 

the Neuse River Nutrient Sensitive Waters Management Strategy; 

 Providing a more cost-effective and reliable source of water for non-potable uses such as 

irrigation, cooling and process water, and sanitary needs.

 The consideration of reclaimed water for potential potable uses in the future as a means of 

meeting future water resource needs.

Phase 1 of this Master Plan Update was completed in 2013.  This phase examined big-picture 

issues related to the role of reuse in meeting CORPUD’s water resources objectives, the location 

and magnitude of potential concentrated non-potable demand in the service area, and various 

strategies for expanding the reuse program to meet additional non-potable customers.  

Phase 2 objectives are to evaluate the current reuse system and further define the conceptual 

alternatives for expanding the reuse system.  This phase assesses the required infrastructure and 

cost for implementing specific water reuse projects.  It also provides a comparison of the costs 

and benefits of selected alternatives for expanding the reuse system to serve either non-potable 

or potable uses. 

1.2 Terminology
Throughout this report, the term reuse refers specifically to water reuse.  The terms reclaimed 

water and reuse water are also used interchangeably to describe wastewater that has been 

treated to meet specific water quality criteria with the intent of being used for a range of 

purposes.



 Section 1    Introduction

1-2

1.3 Existing Water Reuse Program
The existing water reuse system includes bulk reclaimed water distributed from CORPUD’s 

treatment plants located throughout the service area, and two piped distribution systems that 

supply reclaimed water to industrial, commercial, and municipal facilities.   Figure 1-1 shows the 

location of CORPUD’s existing water and wastewater service area, water and wastewater 

treatment facilities, and reuse facilities.  The water reuse program is designed to meet the North 

Carolina Department of Environmental Quality (NCDEQ) mandatory treatment standards.  

CORPUD’s water reuse system permits specify the water quality standards listed in Table 1-1, 

which corresponds to Type I reclaimed water. 

Table 1-1. Minimum Reclaimed Water Quality Standards

Parameter Daily Maximum
Maximum Monthly 

Average

Turbidity (ntu) 10 --

BOD5 (mg/L) 15 10

TSS (mg/L) 10 5

NH3 (mg/L) 6 4

Fecal Coliform (#/100 mL) 25 14

1.3.1 Bulk Reclaimed Water

CORPUD operates bulk reclaimed water loading stations at the E. M. Johnson Water Treatment 

Plant (WTP), Neuse River Resource Recovery Facility (NRRRF), and Little Creek Wastewater 

Treatment Plant (WWTP).  The bulk reuse facility at the Smith Creek WWTP closed indefinitely in 

June 2016.  Bulk reclaimed water is provided at no charge to approved citizens and contractors 

who complete a certification training course.  The NCDEQ restricts allowable uses of bulk 

reclaimed water.  Allowable uses are listed in the reclaimed water system permits and include the 

following:

 Landscape irrigation of residential lawns, golf courses, parks, landscaped areas, and other 

public, industrial, or commercial grounds

 Dust control for street sweeping

 Roadway pretreatment

 Vehicle washing

 Pesticide application

 Pressure washing

 Sewer line flushing

 Decorative ponds & fountains that do not drain to surface waters, storm drains, or catch 

basins

 General construction purposes such as soil compaction, dust control, and asphalt 

reclamation



3Q

3Q

UT

UT#*

#*

#*

DEBenton WTP

EMJohnson WTP

Neuse River RRF

Smith Creek WWTP

Little Creek WWTP

Figure 1-1
Existing Treatment Plants and Reuse System

±

0 3 6 9 121.5
Miles

Legend
UT Reuse Tank

Existing Reuse Pipeline
#* Wastewater Treatment Plant

3Q Water Treatment Plant
Service Area



 Section 1    Introduction

1-4

In general, bulk reclaimed water accounts for a very small portion (less than 1 percent) of the 

overall reuse demands.

1.3.2 Raleigh Reuse Water Distribution System 

The Raleigh reuse distribution system originates at the NRRRF.  The NRRRF is located 

approximately 12 miles southeast of Raleigh in Wake County.  It is CORPUD’s largest wastewater 

treatment facility, with a treatment capacity of 60 million gallons per day (mgd).  CORPUD is 

undertaking a project to expand the capacity to 75 mgd.  The wastewater treatment process 

stream includes preliminary treatment, primary treatment, activated sludge secondary treatment 

with biological nutrient removal, tertiary filters, and ultraviolet (UV) disinfection.  

The reuse system began operations in 1996 by providing irrigation water to the agricultural 

fields near the NRRRF and for non-potable use at the NRRRF.  The distribution system has since 

been expanded to serve off-site public utility facilities, parks and recreational fields, golf courses, 

and commercial/ industrial/ institutional uses along the pipeline corridor in southeast Raleigh.  

The reuse facilities at the NRRRF pump reclaimed water through three separate systems: 

 On-site reuse system for uses at the headworks/pretreatment facility, secondary clarifiers, 

centrifuge building, dewatering building, sludge thickening building, and miscellaneous 

washdown areas, 

 High pressure irritation system for irrigation of the agricultural fields near the NRRRF and 

water cannons at the flow equalization basin, and 

 Off-site distribution system.

The existing Raleigh off-site reuse distribution system infrastructure and facilities include:

 Sodium hypochlorite feed system at the NRRRF to maintain a disinfection residual in the 

water reuse system.  A detailed description of the sodium hypochlorite feed system is 

included in the Reuse System Water Quality Technical Memorandum included in Appendix 

A. 

 3.7-mgd off-site reuse pumping station at the NRRRF, equipped with three 1,040-gallon-

per-minute (gpm) vertical turbine pumps.

 Approximately 119,300 linear feet of 6-inch diameter through 24-inch diameter pipeline, 

terminating at the Lonnie Poole golf course on the North Carolina State University (NCSU) 

Centennial Campus.

 750,000-gallon composite elevated storage tank along Sunnybrook Road.

The City’s total investment in the Raleigh off-site reuse distribution system is approximately $21 

million. Additional details for the on-site and high pressure irrigation system can be found in the 

Evaluation of Reuse Water for Bioenergy Recovery at the Neuse River Resource Recovery Facility 

Technical Memorandum included in Appendix B.



 Section 1   Introduction

1-5

1.3.3 Zebulon Reuse Water Distribution System

In 2002, the Town of Zebulon began operations of a reuse distribution pipeline from the Little 

Creek WWTP to provide reclaimed water to public facilities and an industrial user for irrigation 

and cooling water makeup.  The reuse pipeline has since been extended to additional irrigation 

and industrial users, including GlaxoSmithKline (GSK), the town’s largest industrial water user.  

As part of the 2006 utility system merger, the operations of the Little Creek WWTP and Town of 

Zebulon reuse distribution system were transferred to CORPUD.  

The Little Creek WWTP has a treatment capacity of 1.85 mgd and currently treats an annual 

average of approximately 0.8 mgd.  The wastewater treatment process stream includes 

preliminary treatment, activated sludge secondary treatment with biological nutrient removal, 

tertiary filters, and UV disinfection.  The facility discharges treated effluent to Little Creek.  

The Zebulon reuse infrastructure and facilities include:

 1.0-mgd reuse pumping station at the Little Creek WWTP, equipped with two 500-gpm 

vertical turbine pumps.

 Approximately 19,800 linear feet of 12-inch diameter pipeline

 250,000-gallon elevated storage tank at Five County Stadium

The Zebulon reuse distribution system is supplemented with water from the potable water 

system.  Since Zebulon is at the extreme end of CORPUD’s potable water service area, flushing is 

employed to maintain water quality.  Water flushed from the potable system is used to fill a 

portion of the reuse system storage tank.

The first phase of the Zebulon reuse system was constructed and plans for the second phase of 

the Zebulon reuse pipeline were initiated prior to the utility merger; therefore, the Zebulon reuse 

system is considered to be an ‘existing’ facility transferred to CORPUD through the utility merger.

1.3.4 Rates and Policies

Water Reuse Rates

Reclaimed water usage is metered by CORPUD.  Rates are currently set to promote the beneficial 

use of reclaimed water, as opposed to providing full cost recovery.  For customers within the 

Raleigh city limits, reclaimed water consumptive billing rates are currently set at half of the non-

residential potable rate and approximately one third of the irrigation rate.  For customers in the 

Town of Zebulon, the reclaimed water consumptive billing rate is approximately 45 percent of the 

potable and irrigation rates.  Therefore, reclaimed water represents a significant savings over the 

potable rates.  

Water Reuse Policies

It is CORPUD’s policy to provide reclaimed water to the appropriate non-potable demands to limit 

the growth in the potable water system, extend the life of existing raw water supplies, and meet 

nitrogen reduction goals for the Neuse River basin.  Use of reclaimed water for irrigation is not 

subject to water conservation restrictions.



 Section 1    Introduction

1-6

The City’s reuse water ordinance sets forth regulations for the water reuse system as an 

alternative water source for non-potable water demands.  In addition, the ordinance requires 

reclaimed water use as follows: “Where reuse water is available to a property, all new landscape 

irrigation system shall utilize reuse water.”  

In 2007, CORPUD applied to the NCDEQ for delegation authority for the reuse system.  CORPUD 

was ultimately granted delegation permitting authority in 2008.  Therefore, CORPUD has the 

authority to review and grant Reuse System Extension permits, as well as Reclaimed Water 

Utilization permits for bulk users, irrigation utilization, and non-irrigation utilization of the 

reclaimed water system.  

1.4 Report Format
The remainder of the report is organized into the following sections:

Section 2 – Existing Water Reuse System Evaluation

Section 2 describes the reuse customer demands, hydraulic model evaluation, and water quality 

evaluation of the existing reuse system.

Section 3 – Future Water Reuse Demands

Section 3 describes the existing potable customer demands and future development demands 

that have the potential to be met with reclaimed water.

Section 4 – Evaluation of Non-Potable Water Reuse Alternatives

Section 4 describes the alternatives for expansion of the water reuse system to meet future non-

potable demands, including hydraulic modeling and sizing of proposed infrastructure.

Section 5 – Evaluation of Potable Water Reuse Alternatives

Section 5 describes consideration for expansion of the water reuse system to implement potable 

reuse alternatives, including hydraulic modeling and sizing of proposed infrastructure.

Section 6 – Cost Estimates and Cost Benefit Analysis

Section 6 presents a cost benefit analysis including capital costs for all of the identified reuse 

system expansion alternatives. 

Section 7 – Summary and Conclusions

Section 7 presents a summary of the findings of this Master Plan Update and discussion of the 

drivers to be considered for selecting future reuse alternatives.  Next steps to evaluate the 

feasibility of potable reuse, including pilot testing, are also discussed.



2-1

Section 2

Existing Water Reuse System Evaluation

This section describes the evaluation of CORPUD’s existing Raleigh and Zebulon water reuse 